i‘-.-
|
\» -
+
0 " '
‘ 4 .
[

o - 0¥ RMA2YZ2, RM44YR2 MOWERS . | _

K - ' . . - ,SB38Y2 SNOWCASTER - . T . - | | o

S ‘UB38BY2 UTILITY-BLADE: | - e e e T

o ' CrL o BG42Y2 BAGGER ' - oo PR //P ..
o A T " Parts Catalog 8-3280 - s . . - . : )

;- IR 8-92RP-500.137 -. =, Cs

EP

2014 Tractor with RM42Y2 Mower and BG42Y2 Bagger  * -

.5‘ ’ 7 W
o A'ITACHMENT APPLICATION CHART L
TRACTOR MopEL ! T - ’ATI'ACHMENT‘MODEL T
2012, 301,4 BRI FIM42Y2 HM44Y|=|2 ‘
L ‘ Lo - . ’'sB3av2, uessvz
' BG42Y2*
 *use with ﬁM42Y2 mower
Lo

=g




S

A

o

o

INDEX S

There is an index at the. front and rear' of this catalog. -

Yhe front index i is an alphabetical mdex of the major’
groups or assemblies.

The rear rndex isa numerical rndex of the part numhers
and pages on which: these numbers are shown.

ILLUSTRATIO

‘Each |llustra on in this catalog shows -a group of parts
- or components. These parts and ‘components are
. alrgned approximately as the parts and components on

your machine, Each part and component in an illustra-

-tioh has & reference number. These reference numbers
are in @ list on the page opposrte of the illustration.. .
“'Next to the reference number is the part number,
‘description and- requrred quanrty of the part shown in '

the |Ilustrat|on

. UAR - "“Use'as requrred” indicates that the part -

quantrty is vanable

" NSS - ”Not sold separately" mdu:ates that the part.is ‘

only available as & component of an dssembly or the

‘part must be purchased locally. If the part is an

assembly component the description will be lndented

under the assembly description in the pa\rts ||st
o/ L - “Obtarn localry“

- “Footnotes -are added to a part number when

more information is needed for |dent|ﬁcat|on They -

only relate to the part numbers lndlcated

“’ . . ‘GENERAL INFORMATION

" PARTS ORDERS

o

[ I I NS N

RIGHT HAND ND LEFT HAND

Ub'

- R ' P

LIS

All orders rnust include the following information:.

-3

. Correct part number

. Complete descgrptron of part or component
| Total quantity of each’ part or component
' Product model rnymber. 4 .
| All necﬁssary product rdentrfrcatlon numbers.

Method for sendlng the parts L

7. Complete. and correct address.

CATALOG REVISIONS

v .
- '

As. the product changes, new pages wﬂl be avarlable

B _ for your catalog. A notrce will be issued.

IMPORTANT: Put all revisions into the oatalog as ;

o o . soon-as pOSSlbIe

IDENTIFICATION '

The words right hand (RH) and left hand {LH} as used

in this catalog indicate the direction while you are in
the operator's seat in the normal operating position.

S

INDENTED DESCRIPTIONS -

An assembly can have many components. The com- -

ponents of an assembly are indicated by an indented

" description. The quantity for an indented part is the
" total needed for that comp!ete assembly. See the

- example '

_'REF. _PART NO. . DESCRIPTION : : ) ; REQ'D

S 'C 55159 CYLINDER ASSY - rearsteerlng .............. A SO |
8 € 56208 . -SOCKET ASSY - rearcyllnder ..... T N 1
29 C 55956 . PLUG - adjusting, socketassy .. .../ e e i
30 C 58957 . . - SEAT-socketball..... = e e -2
31 C 568210 + SPRING - socket . . ... . L 1
32 Cc 568208 - SEAT -socketspring ................ el e S 1.
a3 G 45175 CLAMP ASSY - 50cketassy .-........... (P e 1 .

. - 16- 836 BOLT - 1/2" x2-1/4" N.F, hex.._...':......, ............ TR E

34 132- 104 . PIN - cotter, 3/16" x 3" ...... ... A 1~
3B C 55889 STUD - ball, socket & cylinder...;.". .. ................ U 2.
36 13- - 410 "BOLT - 1/47 X 5/8” N.C;, bex ..o oo S 4

: 37 : LOCK WASHEH ‘11’4"SAE..‘. ..... et eanaaans e 4

g

" TABLE OF CONTENTS -

' RM42Y2 ROTARY MOWER

- . . . . I"ag'e
Deck and Chute ... ....00.c....... Y
Spindles. Belts and‘PuIleys B T ’
Mounting Brackets and Axle . ..... ... .. 9
Deals . : .o e e e.....23

RNI44YR2 ROTARY MOWER
Deck,’ Bel‘ts and Backsrde Idier Pulley e &
Splndles and @!ades e I
Axle and Mountlng Brackets . ..... i 13 :
Decals «. .\ IR 23
'SB38Y2 SNOWBLOWER -
: Auger and Chtte Assembly S = .15

.. Mounting Components and Drwe Assembly 17
o Decals S cele RV e ...23

UB38Y2 UTILITY BLADE

Entrre Part& List ... l ..... o e 19
Decals . . . L. e e R e 23

.

wd

‘Grid
AB
A8

C A0

B10

A12
A4
A14 -
B10 -

B2
B4

B10 -

B6-
_B10.

B8

B10O




1’ f L
i L E L. RM42Y2 ROTARY MOWER -~ . * . - SR
o " ; S \ i, ' . ' -
' DECK AND CHUTE . B .
{-'f REF,  PARTNO. - “DESCRIPTION : e e, o REQ
1 C. 36805 -DECK :mOWEr ... u...coenvin.... R Lo 1
i 2 "C 368027 CHUTE-mOWer ... .....% .ot ieen ey "';v'-' .. =
: 3 C 30738 . COVER-belt ........0....... i, e S0 ‘
4 C "30741. COVER -end, belt R.H. . ...... o .
4 " C 36856 COVER-end, belt LH.. . [...c...oc.. uayuicioeuiyinaasinason, 1
5 187-1036., SCREW - 174" x 1/2" self-tap ... .. Sl e,
6 - .C 80744  DEFLECTOR -chute ......... D S TSR SO -
: 7. C 30766 . PIN -hinge........ e N P 3 I
: 8 C 30767 - SPRING -'hinge :...... e e M e e e I T
.9 C 30768 . NUT-puSh . ....:...o..oveunseidoeitnon.., SRRSO L2
10 - 111- 217 - BOLT - /16" x 5/8" carriage. ... ................ e 6
11 131- 911 NUT-5/16" flange logk . ... ... ..vo ol ot e e e -
12 - C. 33709 . 'WHEELanti-scalp............ e a2
13-° © €. 16745 . BOLT - shoulder . ... ... T S e ) 2-.
14 195- 533  WASHER-1/2........... S 2
15 131- 938 . NUT - flahge logk . . . . . e S S
' a .
ﬂao. ‘I"
- T 4‘)
- - [ . o i
i -l_
SN ‘,‘ ,.‘
- |* C ‘q' . &
;(q\""" 7 - . |
i |
F
;o o o IRt
! 8-3280-5 . 7 - August 1992

N




REF. -

PART.NO,

131-1331

C ' 23452.

. 113~ 208

129- 103
C 30736

C 33275

113- 206

192- 21, .

C 31216

C 26080

113- 410 "

131-1182
C 37121

C 16714

195- 533

SPINDLES BELTS AND PULLEYS

DESCRIPTION

-

RM42Y2 ROTARY MO‘WER

HOUSING - smnme ‘ o X

PULLEY drlve.'.'T .................

. BOLT - 3/8”-16)(11{4” ..........
" NUT - 38" .
BELT - timing . . .
BLADE - 21-3/8"'

"BOLT - 3/8" x3/4" ... ...... e el

~ LOCKWASHER - 3/8"
- BELT - drive

PULLEY - hackside idler . ... ........ AT T et e e e

BOLT - 1/2” - 13 x 1- Y2 TR A e e
" NUT - 1/2'" lock
’ARM - idler (includes bushlng)

. ‘ 1 C 30729 HOUSING -spindle . ... ... . il i e e inns 2
,/ 2 . C 28971  BEARING-spindle .................. T e
4 T 3777 TC 294537 SPACER-bearing.............. s il
fo 4 C 25543~ SHIELD ~bearing .. ....:..%. e eneninnnenneeetianelonen s
i 5 C. 32421 SPINDLE - mower. ... ... e e e S SRR
. 6 C 25541 SPACER -shigld . .......... 0o :
7 ‘ C 3796 SPROCKET -timing .............0 000, PPRFIN APLEE P
.. 8 ~ €+ 30733 . HETAINER Belt, timing . 0. ... ... . ... e e
3 9 C 30734 .. .SPACER- pulley and sprocket ... ..............foceo doen e
w10 - 126-- 13 KEY w::odruffNo 2 5 T

......

/ WASHER -1/2 -

\

26 . .132- 310 |
27 C' 36998. ;
28 192- 21 |
29.. C 28972 .
30 113- 207/

. 131-1352/
32 C 30735

33 - 111- -368

34 - -123- 101

P ... .~ 35 - 195- 520
x4 .. .. T . 36 7 129- 102
' T 37 1371 9.
- .. 38 13 an-

{ PIN - cotter 1/8”" x 1" ..... L e U PN .
SPRING - tension .. .. ....... Y e e
LOCKWASHER - 3/8" R e e e e
“WASHER ........ .. e e T .
CBOLT - 3/87 - 16K 17" oot
NUT - 3/8" - 16 flange lock . . ... . SRS e PR
PLATE - belt-adjusting . ... ......:v.uiienunonoenn.. P
<BOLT - /8" - 16 x 1-1/4"" carriage . -........ e e e
BOLT - 5716 - 18 x 4" . "\ oo o e, ‘

WASHER - .3121.D.x 880.D. . ............0 ... U L
"NUT - 5/16" ... ... .. B
NUT -5/16" lock . ./: ... ..... AP
BOLT - 1/2" - 13 x 2':: \

—
Fi

b

8-3280-7

August 1992




.
s
- .
.
-
‘e
‘ .! -
)
v
/ &
’
\ i,
o
i
o
b
o
r
. -

-

* 8-3280-9

- REF.

St
WOONOTNHBWN =

.

PART NO.

HM42V2 ROTARY MOWER
MOUNTING BHACkETS AND AXLE

‘.DESCRiPTION\ S K

Mhbmm#&mmﬁMMAAuA444mmmw&Ndﬁ

REQ'D -

C 30750 BRACKET -tow................ e e P
131 911 NUT - 5/16°" - 18 flange lock ............... e e
L 15278 PIN-Jatch .................... e e e .
‘C 10482 SPFIING COMPIEsSion .. ... .. Ll e et
138- 2073,‘ PIN - splral 318 X 118 e e
C 28105/.. "RING - retaining ... .. e, Ve e e e e s
C 26033 LINK*adjusting ..........c.uoouiinurnnn... b A A
C 42342  LINK-fift L.H. ... ... . oo
.C 42339 LINK-lift RH. ... ... .. 0 el
C 41082 ROD -ift ..... ........ e PP A L
132- 310 PIN - cotter 1/8"".x 1" .. ... ...... ... . ... e e .
C 36817 AXLE -rear ... ... o e e,
C 20005 PIN - height adjust « . ... "ot e e e e e e
" 138-° 96 PIN -roll 31167 > 1 o e
C 28736 WHEEL -gauge ... ... .. L
C 16745 BOLT - shoulder . .................... e e e e e e e
. 195- B33 WASHER - 1/27 . . e e -
131- 938 © NUT-3/8" -flangelock ,....... ... ... .. ... iiiuinnnann..
C 36823 BRACKET - height adjust .. ......................... . ... .-
“111- 340 BOLT - 3/8' - 1B X B/A CAITEEE - . . . oo
©131- 938 NUT.-3/8" H1anGe 100K . .« . 5o oo o e |
C111-.m132 BOLT - 5116”-18)(3/4"carrlage.................,... ....... L
C 36838. ,BOLT'”.J”.-.............., ....... e PP ST .
131--930 "~ NUT-1/2"lock .....%. .. e et e e
‘C 10898  "PIN'-safety ........ R e e e
C 41089  PiN-clevis....:........... . O '
.
A .
7
£ - DA - * -August 1292



0

h 1 C 34718
. DECK DRIVE 1 “C 34719
L 2. C 28105
= 3, 195 533 -
- C 4 187-1036
5 'C 42410,
6 C 27096
) 6 C 42408
g ' C 23949
g . C 31608
10° C 31500
11 . . C 31501
; 12 - 111- 375
;DZTTACHMENT‘DRNE ' = 13. 131- ,938
g OR)’ 14" - C 42394
. PULI:_EY {TRACTOR) 15 ‘ C 31608.
16 C 12251
17 111- 366
18 195- 525
19 '131- 1352
20 111 371
21 C' 14768
228,07 195- 105
23 C 42409
.24 C 28977
- 25 .C 26405
26 “138- 106
27 C 10821
28 "195- 541.
29 C 33709
. 30 - C 16745
"31 .+ C 30649
o 32 “111- 101.
33 - 131- 934
34 132- 310
'35 131-1182
36 . - C 26090
g 37  “.C 27109
38 C 16714
” 39 - 113-. 410
/}‘ .40 C 36998

. REF.

PART NO,

_ 8-3280-11

FIM44YR2 ROTARY MOWER

DECK BELTS AND BACKSIDE IDLER PULLEY |

DESCRIPTION

" BOLT - 3/8"" -

 SPRING

‘BELT - drive 527

COVER deck belt L H

SCREW - 1/4" x 12" self-tapplng

BELT - mower deck
SPRING - tension ‘
ROLLER - -anti-scalp, rear '

SPACER -sleeve .............

PULLEY - backside idler
16 x .1- 1/4” carrlage

ROLLER - 7",
SHAFT - rolier

WASHER’ spacer.. .. '.g
BOLT - 114"

PIN - cotter

. NUT - 1/2" tock . .. . . .. . PR
.. PULLEY -

idler, drive belt -
IDLER ARM ASSEMBLY

.
.......................................

/COVER - deck belt R.H, {shown)
" RING - retdining’
" WASHER - 1/2"

.................................
---------------------------------------------
..........................................

................................

-----------------------------------------------

LINK - lift {use on 100 series tractors) ........ .. ....... e ‘
- LINK - lift {use on 2000 series tractOrs) '

..........................
...........................................

L T T T T TS T

"BOLT - 3/8" - 16 x 3" carmiage .... .. ............c.... ...,
NUT --3/8'" - 16 flange lock ... ... T,
.DECK - mower ........... e e e e e
PLATE -idler ........ e e e Ceees e

................................

.WA%-IER R -
NUT™ 3/8" - 16 flange lock . ... ... et A
"BOLT - 3/8" 16 x 17 carriage ............... T
SPACER - sleeve . ..... e e e e e
WASHER - 1/2"" ... .... D, P
DEFLECTOR -chute ........... e e e e,

‘front..:'.‘....;....”._..‘..'....'....-.._.,..".'....; ......

- 20 x B/ CATriage .. e
“NUT - 1/4” - 20 flange : ‘ '

LT T T T T T

"BUSHING - sleeve................. e e

-idler, drivebelt ..o ... L e

. ,11.

REQ'D

August 1992 .



8-3280-13

August 1992

. RM44YH2 RDTARY MOWER . 13-
SPINDLES AND BLADES
REF.- .PART NO. . DESCHIPTION o : ' .. . . REQD-
1. NSS - HOUSING. - spindle luse C17666 and (2) C16516) e T 3.
2 C 28971 . BEARING.-spindle .............. ... .. .5 .0, PR 6
-3 € 10810  SPACER - bearing ... .. e e . e S 3
4 T 26542 ADAPTER -blade . .......... ...« ..o v, .. 3
5 "¢ 31452 WASHER - 3/8” x 27 . % ... o -3
6 192- 21 . LOCK WASHER - 3/8" "o ittt i e e e e e .18
7 113- 209 ‘BOLT - 3/8"" - 16 x 1- 1/2" (use 35 ft Ib or torque) ............. e 3
8. € 31586 - SPINDLE -outboard ............c.uooniinonanun. KA SR L 2
a C 29431 - SPACER - sp:ndle....’..‘....-..‘» ..... P L8
10 - C 315717  BLADE - 15-1/2"" .., ...... R R e 3
11 113- 206 .  .BOLT - 3/8" - 16 x3/4"” (use15ftlb oftorque)..-" ......... el 12
12 "C 36868  SPINDLE-center ..................0. 0 000 o [ 1
13 C 25544 . SHIELD bEANNG . ... oo mvn ettt e e e 3
. - ' ' e’ . e T . '
- ‘ AXLE-AND MOUNTING BRACKETS  ~
" REF.  PART NO. DESCRIPTION Lo R T « REQ'D
1 ' C_ 10821 . PIN- clevis. . .\ oo e A 2
2 - C 10898 PIN - safety .. .......... e e e e .4
3 195- 533 .WASHER-1/27..... e . e e .4
4 " C 31498 WHEEL -gauge. .. . ..o s e v ie e v e e e e L t2
5 C 31499 - BOLT -shoulder ...... .. S e e e e o2
i 131- 830 NUT - 3/8'’ - flange lock .. S e e S e 2
.7 C 42402 AXLE -rear .. 7. . ... ... ... e PN e S N
8. C 14932 BRACKET -axle mounting . ... ... ....... PR R Tl 1
9 = 111- 340 BOLT - 3/8" - 16 x 3/4 carriage (shown} ....................... 4
9 . 121- 228 - BOLT - 3/8" - 16 x 3/4" flange Iock (center support} B S 2
10 192-- 19 -LOCI(WASHER-‘IM"..* .................... e e Y.
1. 131- 938 ©  NUT - 3/8” - 16 flange lock - . . B
- 12 . € 20005 PIN - retaining ...’“ ..... R e A RS
©..13 . - C- 10482 SPRING .......7... e e T T 2
14 138- 96 . PIN- roll 3;'16")(1" [ e e e e 1.
‘16, . C.42404. FRAME-mounting ....... .....\c....oul.. e e 1
16 - , C 15278 PIN - retaining ............. e B T 2
17 . 138- 99 . "PIN -roll 3167 x 17" L e Ve e - 2.
- 18, - € 27118 . BRACKET - suspension adjust R.H. (shown) ........... P . 1
. 18 . C 27119 BRACKET suspension adjust LH. . ... ... ... ..., I I
19 C 18088, . BOLT - “"J"” suspension adjust e P P 2. i
20 © 131-1182° NUT - 1/2" -13lock . .. ... L. ... e e e e o4
21 111- 517 BOLT-1/2” -13x 1" carriage . .. ............. e e e 2
22 ~131-1308  NUT- 1/2'- 13lock ... .. PP e T 02
23 C 34734  BRACKET -height adjust ... . 7............. P ‘ 1
24, “111- 132 BOLT - 5/16” - 18 x 3/4” . ... ... P L. 200
025 7 131 911«  NUT-5/16" - 18flange. . ... . .. e e e e . 2
26 . C 20005 PiN-locking ............. PR e -1
27 C 10482 - SPRING -.compression ........... et e e 1
28 - -C ~ 28106 RING-retammg.....-.......;....'...,..:..-...'.'.‘..‘ ........... 2.
& L . - . N . . - '.::él .
o -




Lo L -‘ MODELSBSBYZSNOWBI.OWER S

: AUGER AND CHUTE ASSEMBLY
b S i -} REF. PART NO. 'DESCHIPT&ON —_— AT REQ'D
T ' 1 - € 29875 HOUSING - auger 38~ (965 mm) . } PRV 21
2 C. 25206 - AUGEK - includes items 4, 9and P2 e
.3 . . 195-. 522 ' WASHER - spacer T A T N et e UAR
4 C 25840 . .SLEEVE - bearing ........ SOOI LT T Loess 2!
5 121- 226 . BOLT -'3/8".x 1" flange Iock NC {use Iock tite for mstallation) el -2
B P 131- 938  'NUT - 3/8” NChex ..... PN T
7 \C 29877 SCREW - chalnad]ust ..... 1
. -8 C 17775 SKID-Shoe .......ccouuunnn.. e B 2
.9 L 28971 BEARING - auger ......... . el e 1
10 . 111-.340 " BOLT - 3/8"° NC x 3/4" carriage . . . . ... e PR AT
11 C 15248 CHUTE - discharge . . ... ....0............. S e PR LA
12 . 113- 1, BOLT-1/4" NC X 1/2" hex......&..%.rv.... 2
K 13 131-1102 - NUT - 1/4" NCheonck...‘........1.'...,.' ....... e -2
14 C 16940 DEFLECTOR ....... T L e 1
‘ - 157 1117 340 BOLT - 3/8" NC x 3/4'" -carriage . .". . .. .. ..... [ O o2,
L 16 +C .28263 .. WASHER - dished 25/64" x 1" .. ... e e e 2
T ' .17 0 € 22774  WING NUT - deflectof lock,. .. ... ......... e e 2 .
o - 18 . 'C 15334 . 'BRACKET -chute holddown "............ e P 3
- .19 111- 132 BOLT - 15/16 NC x 3/4' carriage . . . .. oo iueenn.. PR . 9
L 20 131--911° . NUT - 5/16" NC hex flange lock . . ... .. ... .. .. ..., ..., M e 9
21 7, 1290 163, - NUT-3/8" -241ock . .....vnn.n... DU . el 20
.22 C 268417 SHAFT -stub.......... e AU e 2 .
- 23 C..17878 BLADE - scrdper. ... ... .. o A N -
. 24 C 24840 @OIL~chutecontrb}................."..-...'....'.... ..... S B
+ 25 . .195- 533 WASHER- 1/2"....... - el R 4.
‘ T 26 C 24643 . * ROD - chute control . ..'. ...... e F . Ve 1
27, . C. 24644 CRANK.- chute controt S .ef’; s BT e e e U 1
- 28 "7 132- 300 PIN - cotter1!8”x7i8” P S 1
w297 . C-%29684 . ROD-ift 5. oL ia . e e e e U I
.30 C 29663 ' : PLATE -liff'adapter ........5........ e e [ -1
31 111- 524 . BOLT - .1/2" - 13 x 1-1/2" carnage .......... e e - 1.
32 < 192- 23 *LOCK WASHER - 1/2" ..... ... T e Lo
33 .7 129-.105 NUT--1/2"" - 13 hex ... 2., . ... .... T 1
34 . C 29685 BELLCRANK—Ilft..-.-....‘......,.‘ ...... e e e .. 1.
35+ © 132- 310 - PiN-cotter 1/8"" x 1" .................. e e, Nt 1.
36.. C 10898 ' PIN-safety ..... 0 ...oiuueenn...: P .2
_-E ‘_‘" .
-
) oy
* /{
v ) L . . S : ' L
. 8-3280-15° -~ - . .o T + .August 1992




: ~ MODEL SB38Y2 SNOWBLOWER TR ¥ X
'MOUNTING COMPONENTS AND DRIVE ASSEMBLY

' : ' o . ' : ‘ * . ' ' v ' o

=f: REF. - PARTNO. ( DESCRIPTION . S ‘ . REQD

. C 28277 FLANGETTE ..........0.....0.. .. .00 ... .. .. 4
"C 28817 BEARING - 3/4" {includes locking.collar) . . .............. e 2
“iI11- 132 BOLT - /16" - 18 x.3/4"".carriage . .'. . . ............. Pt e " UAR
187-1036  SCREW - 1/8” - 20x 1/2""....... DN e

. 113---209 BOLT -.3/8" - 16 x 1-1/2"" . . ... ...... e e P .
" 131-1352  NUT -'3/8" - 16 flange lock .. ... .. U S

C. 19563°  SPRING -extension ............... A A :
192- . 21 ~ LOCK WASHER - 3/8" . ....... R ,-
e ©128-°103 0 NUT-3/87-1B.............. R -
e 10 '138-2040 ° PIN - spiral 1/4"" x 1-1/2" ... ... ... IEEEEE R Creeees
: : 11 C 10482 SPRING - compression . :........ R e s
12 C 15278 . PiN-latch ...... ‘ '

...................................................

13 . 138- 2073 PIN - spiral 3/16" x 1-1/4"" ... ............ SR SR S

CONDAO B W

14 - . C -27023  BELT-drive............. U e
‘ ~ °.C.15328 " PULLEY - “V" idler
16 J113- 2330 BOLT - 3/B" - 16 % 1-3/4" . .. . . T .
: ' 42426 ° PULLEY -idler 4-1/2 .. ... .00 0L e
29024 COLLAR - locking fincluded with bearing) . .. ... et Ll
119733 SHAFT -drive ........ ...... e , ,
19731 © PULLEY - drive.shaft .......... S S e
18183 CHAIN - auger drive #40 .. .. .. B S
28983 - LINK-foffset #40 . ... ... ... ... ....... .. ..., e §
28982 "LINK - connecting #40. . [~ . ... e PR '
15672 . PULLEY - idler 2-1/2°" (64 mm) . oo . ..o oo . el .
29681 = 'BRACKET -mounting . . :..... .. .. A
. 42425 ARM -idler .. . ... S P SN '
26 ©°  132- 310 PiN:cotter 1/8""x 1 ........... P PN .
27 195-- 533 WASHER - 1/2 .. ... ......0.. ... .... P
28 - . C 29893 PIN - clevis 1727 x 1-3/4 .. ... o 00 oo oo
) : , 28+ € -29687  SUPPORT - chute crank ....... [ e e
e A 30, . 113- 207 - BOLT-3/8"-16x 1"....... P T -
' ' <+ 31 "131- 938 NUT-3/8"-16flangelock . ... ... ... ............. e
32 -, .13 911 T NUT - 5/16" -18 flange lock ... ... P
33 195- 525 ° WASHER -spacer . ............. P ; ‘
34 ° C - 42432 BRACKET - idler mount. ... .. .. ..... e e N

1

...................

—
40

L T T

..........................

[\
[ ]
0000000000

2

8328017 - - .. .. S . August 1992

W




*  MODEL UB38Y2 UTILITY BLADE

" UTIUITY BLADE

19

REF. . PART NO. - DESCRIPTION . . REQ'D
1. C 42505 BLADE ASSEMBLY - 387 (965 mm) . ... . ... ... e e i 1
2 C 16462  EDGE - cutting ... . . . . e F T DR 1
3 111- .132 BOLT - 5/16" - 18 x 3/4” carmiage . . .. . .. ..o .vvvvun. i, e - 8
4 - 192- 20 LOCK WASHER - 5/16" ... .« .. i - n R R .2
5 129- 102" 0 NUT-5/16 " NC hex . ... ... e ™ i 2
6 - C 42508 PIVOT - blade. . .'... . .. N T L -1
7 - C 42512 PIN-blade pivot .........cc.ou.ve e o il i 1

8 132- 310 . PIN-cotter 1/8° x' 1" ............. oA D SR S
b9 C 42514 .BRACKET -'push ..... Y TN T 1 -

10° 113 713 BOLT - 3/4"" - 10 x 1-3/4" e e W -1

11 "131-1112 - NUT -3/4" - 1000ck.. 5. ..o f 5y 1
S12 - C 42518 BRACKET - mounting . ... .. e i 1,
13 C 10482 ' SPRING -compression . ... .. ...:..0. 0 el 2
. 14 C 18278 PIN-latch .~ oL oo e e : "2
15 138- 99  PIN —}roll‘3;‘1§’\\%’1-3/8” P e S 2
.16 C. 29912 PIN - bracket pivot . . ... :.......... e e PRI ceee 10

17 . C 15469 SHDE'_-slgid..?_’ .................. LTINS

18 . - C 42822 ROD - lift . . ... e e e e 1

19 .C 28105 . RING -retainer . . ......c....... e e SR 2

20 C 16805. ' SPRING - blade extension ... .. ..".... e e e 1

2t C 42525 PLATE - adapter. (for 100 series tractors) ", .. ... 1. .. e 1

22 ‘111-. b24 BOLT - 1/2 - 13 x 1-1/2"" carriage o T P

23 192- 23 LOCK WASHER - 1/2° .ot oete oo et el S 1

24 129- 105 ° NUT-1/27 -13. .. .......ov.n. P T 1

25 C 10888 - PIN-locking ........... e e e e 1

26 . 195- 541. 0 WASHER - 5/8' . . .. .. .. .t 4

27 + ' 195- 533 WASHER - 1/2"" . . ... ..., .. e e e 2

28 . 111- 203 BOLT - 5/16" - 18 x 1" carriage .. . ... ... ..... . ... .. v, T2

29 . 131- 911 NUT - 5/16 -18flangelock . ...... ... o 2"

¢, .' .
, N
8
- 8-3280-19° August 1992 -



REF.

CoONOMB WS

8-3280-21

C
C
C
C
- C 42197
C
C
C

PART NO.,

C 40739

- C 28436

113- 102
131- 911

‘C 28434

C 32101
C 20871
151- . 88
C 24610

€ 25114
103 -
195- 521
-131- 176

28438

113-

28439
28440
40944

40940

34781

., ROD - bag, support
" TUBE - fetaining . . ...... S T

. CHUTE - middle

‘CHUTE - lower.. .. ... e e e :
CHUTE -upper . . . ... ....

.LOCK WASHER - 3/8"

BG42Y2 BAGGER

DESCRIPTION
BRACKET - mounting .. .

BRACKET - retaining, hopper .. ... ... . .
BOLT - 5/16" x 34" o 0o\, v
NUT - 5/16"" flange lock.. . . . . .+ .

FRAME - support: .. .... PP

.. COVER - bagger .. .. ... e "
‘ HINGE -cover ... . ............ R

CRIVET - 3/16” x B/16™ .. ... .......

SEAL -chute............. i
SPRING WASHER - Belleville ... .. ......
BOLT - 5/16"-18x 17 .. ... ... ...

WASHER - 6/16" . ............. e

NUT - 6/16" -18lock ..... ... .....
BAG -grass-......... e .

.................

...................

GUARD - chute .

....................

SPACER...... e e
BOLT - 3/8” x 1" ... ... . .. . ......
WAHSER - 3/8" . .o . i
NUT - 3/8" il
GUARD -bag ... .......
DEFLECTOR . ... ... ......... R

.-BOLT - B/16" - 18 X 3/4"' carriage . . . ..

LATCH - plate

-=BOLT - shoulder . . ..az.. .. BT

WASHER- 1/2 ... ... .. . . . ... ...,
WHEEL. . ... T e

21

BAGGER ASSEMBLY

........................

.........................

........................

...... SR Iy

..........................
.........................
........................
........................
.........................
........................
........................
------------------------
........................
.........................
..........................
.........................
........................

- August .i992




FLYING DEBRIS
OPERATE MOWER ONLY
WITH .DISCHARGE CHUTE
GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
'DEBRIS MAY CAUSE INJURY

ROTATING AUGER -

TO AVOID SEVERE INJURY, - .
KEEF HANDS UUT OF ALIGER AND DISCHARGE
CHUTE WHILE ENGINE 15 RUNNING .

LHDIAH oNILLND

KEEP HANDS AND FEET
CLEAR OF THIS AREA

BLADE TILTS WITH -
SPRING TRIP ACTION

. SERIOUS INJURY,

SPINNING BLADE:

SEE OPERATOR'S MANUAL BEFORE
ATTEMPTING TO CLEAR PLUGGED
DISCHARGE CHUTE, °
CONTACT WITH BLADE CAN RESULT IN

CUTTING HEIGHT _

| "PINCH POINTS g
' COULD CAUSE ~
P PERSONAL INJURY W ’
8 A DANGER &

. @ SPINNING BLADE
|

, [ |
=

KEEP CLEAR
CONTACT ‘CAN INJURE

SNOWCASTER -
BELT INSTALLATION '

FLYING DEBRIS

ATORS MANUAL FON FURTHER
INSTALETIONS

1 DO NOT AARE COVEN WHILE OPERATING

. K P .
¥ PROPERLY INSTALL BAGGER AND CHUTE @
EEFOAE GFARTING MOWER SEE OPER

DECR DANVE
PULLE

ATTACHWENT DRIVE
PULLE ¥ | TRACTOR

+ NSHUT OFF ENGINE REMOVE

| DISENGAGEMENT POSITION

* MEIGHT 15 oW

I

3 AMDIDLER PULLEY Al SHDWN

! GRIVE PytLEY

YEY ANDWAIT FOH ALL MOTION
10 5102 BEFORE INSTALLING DELT

2+ PLACE ATTACHMENT DHIVE N
3; PQSITION MO#ER CUTTING

A} INSTALL BELT TQ DECK PULLEY "

ADTATE IOLER PIVOT aRk AND
SEGURE BEL] TO ATTACHMENT

5] COUBLE CHECK THAT THE
BELT 1§ PROPEALY SEATED M
EACMPULLE® NO T#AST IN BELT

S~ OORXNDU A WN

12

8-3280-23

‘PART NO.

. C 31086 -
C. 31089 -
C 31090
C 31087
C 12519
321-4199°
'C 16102
C 27090
-321-6210, -
C 31989
' 321-4886

'C 31088

§ DECALS

DECAL - cutting height (RM42Y2)

‘DECAL -

*Spinning Blade’* (RM42Y2, RM44YR2}

! .MOWER SNOWBLOWER UTILITY BI.ADE AND BAGGEH

DECAL - “No Step”’ (RM42Y2, RM44YR2) .

DECAL -

"auger warning'’ (SB38Y2)
DECAL - drlve belt (SB38Y2) ..

.....

DECAL - “INGERSOLL'’ {SB38Y2, U838Y2)

DECAL “*Pinch Point”” (UB38Y2)
DECAL -

“CAUT]ON”

...........

'DESCRIPTION - .
DECAL - ”Flvlng Debris”’ (HM42Y2 BG42Y2 RM44YFI2) e
.DECAL - ““Spinning Blade’" BGA2Y2) .. ... .,

.......................
...................
........................

..........................

................................

.....................

'REQ'D

e e I YT YN uy . Vs NPy |,

August 1992



»
—

25

wl

LS

NUMERICAL INDEX

24

e

. NUMERICAL INDEX

PART PAGE * REF., . PART" PAGE REF.

REF ..

" PAGE

PART

REF. -

PAGE

" PART

REF.

PAGE

CPART

NO.

NO ..

NO.

"NO.

NO.

™

Npi

, NO.

NO .

‘NO.

No.

NO -

NO .

NO.®

NoO ..

‘oo oo

1

o ™ ) U,BB..423252 S0 Mo <t iR WO AN DWW . E )

15185-4:41141268232231313212133222322619
L)

g - Tt
- : " e R

e €% el L1 1 €0 O P =T P U O3 SR SR N Gy = T = Gy e ey 0
-4 L s B s | 11211& N~ - .11;112l1222

.

n, - .4#..

0338666901111133501255533333333311960

AT MM AN HOHNNNNNO®M OOt FaDA - - . ) .o

. 155555555555555555162 : - P i . -

L L .- . . F o . - - . o :
___f____.__,d__,___m_____w____;_ﬁ_;__ - ) . - . o ot
O D b NN AN NN NI M OA NN NN O OO RN~ T ‘ . .

. 333588890.9999999999999999999999990..{22.

L - - 3 R . ..

L T L —~@eN NI~ O o 9?7 o 2 oM nae
,1123112221112&12&271112923188171625213167911223221332121911312123221

h.m L. . - T
OO NM- V@O - dOW0 < INMmd @b NN © AN O et R MmANMOC A0 WO FINGY M hnNw
31133217512331593135192322113222324263112116331123221316221332811112

+
L - .
.

113771737?71?953?7?97?15951579357919315991357 1597133?71?579157993391 -

o — -l ——— — — N - N 11112 — ot — ot O e 111. —oted L e —

! - t

.236?77..899300136813223335536.I.-I..I..I.1111001&838888882222281222000000066996.

00000000031121220100000005711111111333333333330188803555011111199990
1_122222222aﬂ1ﬂ.47{221 lllll.I_.I.11999999999999999999911111333333333333 - e

___“._._.___________F______.__._HA_____M.___.‘_____,_____—__~._.___________.__~__.

m3333333333333311359999999911111illlllll.I..I,.I..I..I.ll.l.i!...i.l.ll111222222288888

‘.l._1...111!11111111112222222222223333333333333333333333333333333333333333%3
.ll..lll..l...l_.l..l.l.ll.l.l.lI.I.l;-llll.lf.l..l..lllllll.i.ll.l..l..ll.ll.I.I.._lllllillllllllllllllllill

. ' ‘ RS : o~

'
N 1

¢

NOA—NHIT | (OB 0 ONMmNO N oD e -
. B ) .. . . - . -

|‘ﬂ - -
75111131559995371??11119911991331117?7999999991935791519355711135995

oA N e DY - — — o N NN R o 0N ol A A o A e o e A o = 11112 o~ 111 L B e B B B B o B I

iy

NN N O OO0 WS Pt o —
o . oMmMmMOMme oG S T DO AN N
59998941257386883169048299792&24890562582§8256111111122333333335555
MO0 NGO OANMPYRONOMS T TORDRI 4RO ANNMNO O AN ; .
277777773338888991179990011333ﬁ444hh&455555555___;___._.r_____g____f
3333.4.:4:4.46556666567?000011222.}_222222222222222221111111111111111111113
3333333333333333333&4&#&4&&ﬁﬁ44ﬂ44&444444444&41lllllllllllllllllllll
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCllllllllllllllllllllll

~m e oW T SUIE N o . m OFh D o — e . T~ o om © g @
6311622111521112222922 193322322717131893134617891ﬁ12315¢51181911625

) L
11339139571111177735717737575577155917777755595553333373331133113117
- He A et NI N — o o S~ P (o NN Nall o 111111111222

698955553746390781112?2h1331h5?31572993&5681406?86789062890161689101
90110000573333.4137.7.7,7.7.323568388977714233333...4;455663888915990067008002
0111111122444&&8999999904466666688896777777?77777000002&&4555566914&
7.77788388888838558888889999999999999000nuo000000001111111111111111222
22222222222222222222222222222222222233333333333333333333333333333333
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCECCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

Ty

) M~ e M) ™~ L <2 D0 ll - DN R M~ ™M DA DS &) - oy 0922572 ~+ o~ O Jom o 065&&

h1211321222315223131111121272311332182217211121139222126&ﬁ142?232118

933793139935131135937{0;7599737,.159119555737?793357115551573735597’11973
lllll.ll.l._ o O e e — —erd = .I.. lZl.I.ll.l.l..l.ll‘ — - - A A AN o Bt -

.22222011888819&8283888.942927&:&4455555_0583.8313555#29003445123401300.‘5.63.0

DOOODANNOOORN A D02 NN MOOAN O AT IO NODNMAONOCONG NSO F T IFIOROOEHNR
4T TS I ODODDNDDMNI AN NANNMM T FO AN TN AN NOOA RO AO NN NOOOR AV UYYANNNNNODROOOEROO
UOOO000000002244#55555555556656666667739999000233&44455555555666667?
1lll.!_.....lll...l..l.llllllllllllllllllllllllllll111l2222222222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC‘




